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RS Antineoplastic Agent, Anti-HER2, Monoclonal Antibody.

* &% § 1 Note: Do NOT substitute conventional trastuzumab for or with ado-trastuzumab

=
emtansine; products are different and are NOT interchangeable. Details concerning
dosing in combination regimens should also be consulted.
Administration: Adult
IV infusion; loading doses are infused over 90 minutes; maintenance doses may
be infused over 30 minutes if tolerated.
Do not administer with DSW. Do not administer IV push or by rapid bolus.
Do not mix with any other medications.
Indications and dosage regimens:
Breast cancer, adjuvant treatment, HER2+: [V:
Note: Extending adjuvant treatment beyond 1 year is not recommended.
With concurrent paclitaxel or docetaxel:
Initial loading dose: 4 mg/kg infused over 90 minutes, followed by
Maintenance dose: 2 mg/kg infused over 30 minutes weekly for total of 12
weeks, followed 1 week later (when concurrent chemotherapy completed) by 6

mg/kg infused over 30 to 90 minutes every 3 weeks for total therapy duration of
52 weeks

With concurrent docetaxel/carboplatin:
Initial loading dose: 4 mg/kg infused over 90 minutes, followed by
Maintenance dose: 2 mg/kg infused over 30 minutes weekly for total of 18
weeks, followed 1 week later (when concurrent chemotherapy completed) by 6
mg/kg infused over 30 to 90 minutes every 3 weeks for total therapy duration of
52 weeks
Following completion of multi-modality anthracycline-based chemotherapy:
Initial loading dose: 8 mg/kg infused over 90 minutes, followed by

Maintenance dose: 6 mg/kg infused over 30 to 90 minutes every 3 weeks for total
therapy duration of 52 weeks

Breast cancer, metastatic, HER2+ (either as a single agent or in combination
with paclitaxel): [V:
Initial loading dose: 4 mg/kg infused over 90 minutes, followed by

Maintenance dose: 2 mg/kg infused over 30 minutes weekly until disease
progression

Gastric cancer, metastatic, HER2+ (in combination with cisplatin and either
capecitabine or fluorouracil for 6 cycles followed by trastuzumab
monotherapy; Bang, 2010): IV:

Initial loading dose: 8 mg/kg infused over 90 minutes, followed by

Maintenance dose: 6 mg/kg infused over 30 to 90 minutes every 3 weeks until
disease progression
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